MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 022-27572620 - Raigad Bhavan, 6th floor,
Fax: 022-27562132 . L S Sector - 11, C.B.D Belapur,
Website: http://mpcb.gov.in iiﬁ Navi Mumbai.

Email: roraigad@mpcb.gov.in L 74

ORANGE/L.S.1 (031) Date: 20/05/2025
No:- Formatl.0/RO/UAN No.MPCB-
CONSENT-0000237927/CR/2505002947

Sr. No.109/110, Near Taloja, MIDC, Lifestyle for

. = . P . Enwronmen eS|
Vill:- Wavanje, Tal:- Panvel, Dist:- Raigad. Your Service is Our Duty

o |
.II\-II/'s. Delightful Gourmet Private Limited, \:2 I.II:E ‘x;{

Sub: Grant of Renewal of Consent to Operate under Orange Category.

Ref: 1. Consent to Operate accorded by Board vide Format 1.0/ RO/UAN-00
00130215/ C0O-2203001717 dtd. 31.03.2022 which is valid upto
30.04.2025.

2. Your application No.MPCB-CONSENT-0000237927 Dated 24.02.2025

Your application No.MPCB-CONSENT-0000237927 Dated 24.02.2025

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, II, lll & IV annexed to this order:

1. The consent to renewal is granted for a period up to 30/04/2031

2. The capital investment of the project is Rs.4.85 Crs. (As per C.A Certificate
submitted by industry )

3. Consent is valid for the manufacture of:

5; Product Agz);'ﬂx_;' uomM

Products
1 |Poultry Meat 558 MT/M
2 |Goat/Lamb Meat 140 MT/M
3 |Fishes 210 MT/M
4 |lce 300 MT/M
5 [Marination 210 MT/M

‘Delighttul Gourmet Private Limited/CR/UAN No.MPCB-CONSENT-0000237927/Indus-1d. 119819 (20-05-2025 . . - 1n

04:38:47 pm) /QMS.PO6_F02/00 Page 1 of 10



4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr . L. Permitted (in .
No Description CMD) Standards to Disposal Path
0,
1. |Trade effluent 25.0 As per Schedule-I Recycle 100% to
achieve ZLD
2. |Domestic effluent 12.0 As per Schedule-1{Soaked in soak pit

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr Stack Description of stack/ Number of Standards to be

No. No. source Stack achieved
1 S-1 D. G. Set-I1 (300 kVA) 1 As per Schedule -II
2 S-2 D. G. Set-Il (250 kVA) 1 As per Schedule -II
6. Non-Hazardous Wastes:
zz Type of Waste Quantity UoM Treatment Disposal
1 Bones of Fish, Chicken 118 MT/M Sale Sale to authorized
and Goat party
7 Paper and Corrugated 1 MT/M Sale Sale to authorized
Boxes party
3 |Glass Waste 100 [Kg/Annum|Sale ‘S)glriyto authorized

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

zz Category No./ Type Quantity UoM Treatment Disposal
. Sale to authorised

1 |[5.1 Used or spent oil 100 Ltr/A | Recycle party / CHWTSDF
2 |32:3 Chemical sludge from 1.5 |MTM| Landfill |CHWTSDF

waste water treatment

33.1 Empty barrels

/containers /liners « |Sale to authorised
3 contaminated with hazardous 100 Nos./Y| Recycle party / CHWTSDF

chemicals /wastes

8. Conditions under E-Waste Management:
SrNo Type of Waste Quantity UoM Disposal Path
1 E-Waste 500.00 Kg/Annum Sale to authorized party
Delighttul Gourmet Private Limited/CR/UAN No.MPCB-CONSENT-0000237927/Indus-1d.TT9819 (20-05-2025 .. 10

04:38:47 pm) /QMS.PO6_F02/00



9. Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:
::antlty i Segregation Color Treatment &
0 exceed

Waste (Kg/M) coding Disposal

Type of Q

Sr.No Category

Yellow colored non-
100.00 chlorinated plastic CBMWTDF
bags or containers

a) Soiled

1 Yellow Waste

10. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

11. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

12. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

13. Industry shall strictly comply interim direction issued by Board vide MPCB/ROR/TB
/ID-210824-FTS-0072 dtd. 24.08.2021.

14. Industry shall 100% reuse /recycle the treated trade effluent into the process, utility,
floor cleaning so as to achieve zero liquid discharge and shall not used on land for
gardening.

15. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

16. This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

05454357|  signed by: Shri Sanjay R.Bhosale
3;?%3?‘%2 Regional Officer

d2865a6e| For and on behalf of,

od/acaebl Maharashitra Pollition Control Board
Hgggggii roraigad @mpebggov.in
91d4179b1| 2025-05-2016:39:02 IST

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. E]L] Transaction Type
1 75000.00 |TXN2504001124 04/04/2025|Online Payment

Balance fees of Rs.30,000/- will be considered at the time of next renewal of
consent.

Copy to:

1. Sub-Regional Officer, MPCB, Raigad |

- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

Delighftul Gourmet Private Limited/CR/UAN No.MPCB-CONSENT-0000237927/Indus-Id.119819 (20-05-2025 Page 3 of 10
04:38:47 pm) /QMS.PO6_F02/00 9



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 25.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Primary Clarifier/Primary Settling Tank),
Secondary (Activated sludge process, Followed by secondary clarifier), Tertiary
(Pressure sand filter, Activated carbon filter), Advanced treatment (Reverse
osmosis, Ultra Filtration Followed by Evaporator) for the treatment of 25.0 CMD of
trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] Industry shall install separate energy meter to the pollution control devices.

2. Al As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 12.0 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/I)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

C] The treated sewage shall be soaked in soak pit and overflow if any shall be
discharged on land for gardening within premise after confirming above
standards.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed

(CMD)
Industrial Cooling, spraying in mine
1. . : 0.00
pits or boiler feed
2. Domestic purpose 20.00
‘Delighttul Gourmet Private Limited/CR/UAN No.MPCB-CONSENT-0000237927/Indus-1d. 119819 (20-05-2025 ., - 1n

04:38:47 pm) /QMS.PO6_F02/00 Page 4 of 10



Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

3 Processing whereby water gets polluted 25 00
' & pollutants are easily biodegradable '
Processing whereby water gets polluted
4, & pollutants are not easily 0.00
biodegradable and are toxic
5. Gardening 5.00

(The treated effluent shall be used for Gardening purpose)

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern:

APC System Stack Type

Stack ; ; . Sulphur
No. Source provided/prop Height(in of Content(in %) Pollutant Standard
osed mtr) Fuel
150.0
. Diesel TPM 3
Mg/Nm
51 | DG Set E’?fggi‘fe 5.00 | 45 1.0 9
Ltr/Hr S02 21.8
Kg/Day
150.0
. Diesel TPM 3
Mg/Nm
52 | DG set EAncc‘l’g:ltj'rce 5.00 | 40 1.0 9
Ltr/Hr S02 19.2
Kg/Day

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

Delighftul Gourmet Private Limited/CR/UAN No.MPCB-CONSENT-0000237927/Indus-Id.119819 (20-05-2025 Page 5 of 10
04:38:47 pm) /QMS.PO6_F02/00 9



SCHEDULE-IN
Details of Bank Guarantees:

Sr Consent
. (C2E/ Amtof BG Submission Compliance Validity
e C20 Imposed Period RUTposelofBG Period Date
/C2R)
Towards scientific
disposal of solid
p |Consentto | Rs. 1O prighing waste and 30.04.2031 | 30.08.2031
Operate Lakh compliance of
consent
conditions
Towards
2 Consentto | Rs. 1.0/- Existing complaince of 30.04.2031 | 30.08.2031
Operate Lakh . L
Interim Direction

**Existing BG obtained for above purpose if any, may be extended for period of
validity as above.
If the above Bank Guarantee is not submitted within stipulated period, then 12%

interest will be levied as a penalty as per circular dtd 29/02/2024 No.
BO/MPCB/AS(T)/Circular/B-240229FTS0122

BG Forfeiture History

Consent Amount of ¢, nission Purpose AMountof Reason of
Srno. BG P BG BG

(C2E/C20/C2R) imposed Period of BG Forfeiture Forfeiture

NA
BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

SCHEDULE-IV
General Conditions:

1. Consumers or bulk consumers of electrical and electronic equipment listed in Schedule
| shall ensure that e-waste generated by them is channelised through collection centre
or dealer of authorised producer or dismantler or recycler or through the designated
take back service provider of the producer to authorised dismantler or recycler

2. Bulk consumers of electrical and electronic equipment listed in Schedule | shall
maintain records of e-waste generated by them in Form-2 and make such records
available for scrutiny by the concerned State Pollution Control Board